Bomar

Operating Instructions for Band Saw

transverse 610.440 GANC witn ke

Before transporting and using the machine, please read
the instructions thoroughly!

Serial number:




Version 1.13 / February 2008

Bomar
Service and Information

In case of technical difficulties or spare parts order, please contact your dealer:

Or contact Bomar, spol. s r.o. directly:

BOMAR, spol. s r.o.
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC

Telephone: +420 — 533 426 100

Fax: +420 — 533 426 109
e-mail: info@bomar.cz
WWW: http://www.bomar.cz

We are available Mondays to Fridays from 790 to 1699,

Version 1.13 / February 2008
BOMAR, spol. s r.0. © - Subject to modifications and amendments

BOMAR, spol. s r.o. transverse 610.440 GANC+FC
TéZebni 1236/1

62700 Brno

CZECH REPUBLIC




Version 1.13 / February 2008

Bomar
I 1N I @ 15 1 K i I 10 N 7
2. BAND SAW USIN G Lo e e e e e e ettt et et et eaaeas 7
T N T O o 1AV O 15 7 N 1 8
4. S AR ETY NOTES .. i e e e e e e, 9
4.1. L =11 9
4.2. PROTECTIVE SUIT AND PERSONAL SAFETY 1ttt ittt ittt ittt east et iiaeiiteiaeeanens 9
4.3. SAFETY NOTES FOR MACHINE OPERATOR ..ttt ittt ettt ettt et et e e te it et eae e e e aaenaeaneanees 10
4.4, SAFETY NOTES FOR THE SERVICING AND REPAIRS .. .viuttitt ittt ettt e ee it eeeaeeeeeeaaanneaneanens 12
4.5. SAFETY MACHINE ACCE S SORIES .ttt ittt it ettt ittt ettt ettt ettt taetateeattearesanaseaneens 13
5. SEZNAM BEZPECNOSTNICH ZNACEK ......oooooi e, 15
6. TRANSPORTATION AND STOCKING ..ttt e 17
6.1. CONDITIONS FOR TRANSPORTATION AND STOCKING .1ttutiiitiiitii ittt iiaeiiteeateeanesennsenneens 17
6.2. S =t i 1 220 T 1 = 17
6.3. TRANSPORT AND STOCKING PREPARATIONS . .ttttttitttt ittt ittt tatetesaaeeseaitesetaseeeeairereeans 18
6.4. TRANSPORT AND STOCKING 1. tutttitttittt ittt ettt ettt ettt tateeatesaeseasteiseeiiseiateeareeaness 18
A N O 1 27N 1 1 19
7.1. MACHINE WORKING CONDITIONS ..t utuitiitiiititeiit ittt s e s e 19
7.2. MACHINE INSTALLING AND LEVELLING .t ttttttttttttteitte ettt ettt e taeetae st e beeantseaseareeaneernneenes 19
7.3. ELECTRICAL CONNECTION 1ttt ittt ettt ittt ittt eateeasesest et taeetaaetteeateeasesesteareeieeiiaernns 20
7.4. FILLING OF THE COOLING SY STEM . .utttitttitttitttttttateeanet ettt ies it titeeateeatssersteaeeiieeinseenns 21
7.5. CHECK MACHINE FUN CTION S ettt ttttatte ettt ettt et e et ettt e et e e s et e et e saa et te e abeeeneeeneeeaneens 22
8. CONTROL PANEL — DESCRIPTION L.ttt e e e e e et e e e e ea e 23
9. STARTING THE B AND SA W Lot 26
9.1. SWITCH ON THE BAND SAW 1 tutttitittttttittt ettt ettt e ittt et ettt ettt ettt iiaetateeateeareeanssenneens 26
9.2. FEEDER REFERENCE POSITION . uutitttitttttetttt e ttetetaatee ettt et eaatee e taa e e eaaae s s saraeesaanaeesannaeens 26
10, MATERIAL INSE R T IO N .t e e e e ettt e e et et e r et e ettt e e e eneeenneeas 27
O O Y Y = I N0 I = S TP 27
10.2. HANDLING AGENT SELECTION 1iuutitttt ittt ettt tate ettt e ettt et et et e ettt et e e ase e enaseaseeaneereeanes 27
O T T Y - o = TN T VRS = = 1 [0 N 27
10.4. BUNDLE MATERIAL CUTTING .ttt ittt ettt tate sttt e ettt et etae et ae e te e e te e eneteaneeaneerneeanes 28
11. BAND SAW ADJUS T N G . ittt e e ettt et et e ettt et e e e eneeenneens 29
O O Y Y = I N0 I = S PP 29
11.2.  ANGULAR CUT SETTING tttttttutttnttettt ettt ettt tate sttt st ettt ettt et ettt teeate e et eareeaeerieeres 29
11.3. OPTIMAL ADJUSTING OF THE GUIDE CUBES SPAN ...ttiitiiitit ittt iiee e iiteeatee et enseeineeiineanns 30
11.4. CUTTING SPEED ADJUSTMENT 1tuttttttiuttttt ettt sttt ettt et ettt ettt et et eaetearteaeerieerns 30
11.5. SWARF CONVEYOR OPERATION L1ttt ittt tatee et ettt ieetatetateeateeaeseaseeaeeiiaeanns 30
11.6. PRESSURE ADJUSTING TO THE CUT 1ttt ittt tatte ettt et eane e iaeette e easesesseareeaneeinaeanes 31
12, SEMI-AUTOMATIC CY C LE . i e e aas 32
I O Y Y = I N0 I = S PP 32
12.2.  SEMI-AUTOMATIC MODE ...t ututttututt ettt ettt ettt ettt e e et et et e e et e e e e e e et e e e enenns 32
BOMAR, spol. s r.o. transverse 610.440 GANC+FC 3

Tézebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar
2 T O o I = =1 = = N 33
12.4. SPEED ADJUSTING OF THE ARM LOWERING ... .tutututttttnenetetnentnaneeeeneteteenensnennenensnenannenenanns 33
13, AUTOMATIC MODEE ..ttt e et e e et et e et e et et e e s e e et e e enenanns 34
R Tt N i 2 N 1 = 34
R T O o I = = = =l 34
R R 1T PP 34
G T = o To | - U T (o] 1 o TP 35
13.2.3. Program SEIECTION ... et 35
R 7072 S o T 1 Vo P 36
13.2.5. NeW Preselection INSEITING . ... i e e e e e e e e aaaeees 37
13.2.6. CleAriNG MEMOTY L.ttt ettt ettt ettt e et e e eene s 38
13.3. AUTOMATIC CYCLE WITH MATERIAL CUTTING ..utuiuittininetetnenenet et e eneteteenensnensaienenenennenenanns 39
13.4. AUTOMATIC CYCLE WITHOUT MATERIAL CUTTING ..tuuttiutitane ettt eteneetteetenaenenaeteaseneneeneananenes 39
R T TR 8 o I =i =] = N 40
13.6. SETTING THE SPEED OF THE SAW ARM LOWERING ...tutiutitititieitet et eeneeenaeteaaeenaeneananenes 40
14, SERVICE MENU ...t e e e e e 41
14.1. ENTRANCE TO SERVICE MENU ..tuuttiutitiutstentntine ettt etessstsetenssateeteaeeataeeteneeeneeenneenes 41
L14.2.  VICE PARAMETERS ..ititititittit ettt ettt et ettt e et e e ettt e e et e et e e e et e et e eeenanas 41
14.3. COOLING PARAMETERS .tuuttiuttttttttet ittt ettt ate ettt et et ettt ettt e e et e et e a et e e e eaenes 41
I P @ To | T o 7/ 1< 41
I B @ To | T o oo - 42
14,4, CUTTING PARAMETE R S ..t ttitiutttttt ettt e et ettt et e et et e ettt et e e et e et et e e e e e teae e e e e e aeenenes 42
14.5. SWARF CONVEYOR OPERATION L.ututtutitiutttat ittt etee et eteaeeaeeete e eatae e e at e eaeeteaeeeneeneananenes 43
14.6.  MACHINE PARAMETERS 1tuuttiutttittitttittt ettt te ettt et et sttt et et st et e a e et e et e ae et e e e aenes 43
i B S I N T e 107N ] = PP 44
14.8. LENGTH UNITS SELECTION tutuuttiuttintittntetentsateetetsttaesteesstaestee s teete e e tneeteaeetneeeneeenes 44
e TR =] I 0 44
O I =N [ i o @ ] ] =t 44
14.11. SERVICE MENU CLOSING utututtinttentttntetentstte ettt eteestteeteaesate ettt teneetneeeneeenes 45
15. BLANKS REMOVING FROM THE BAND SAW ... e 46
T O 1Y =i VT I =2 46
15.2. HANDLING AGENT SELECTION .tutuuttiutttint ettt etee et e e et e e e e e et e e et e e tea e et e e teaaenenaeneaeenenes 46
15.3.  BLANKS REMOVING t1tuuttitttentttttatetntaaesteesatae e te et e ete e sttt et e e et e e e a e et e et e ae et e e e aeenenes 46
16. SELECTION AND REPLACEMENT OF THE SAW BAND ....coiiiiiiiiiceeeeeeeea 47
T 1Y i I VT I =1 47
16,2, SAW BAND SIZE i tutitiuiitittitet ettt et et ettt et ettt et et e e ettt et e e et 47
16.3. SELECTION OF THE SAW BAND TOOTH SY STEM ..ttt ittt atee et eteaaeneneeteaeeenaeneanenenes 47
16.4.  SAW BAND RUNNING = IN L uutututtinttenettneetenenaeneeteesatneeteeestesteessteete e atneeteneetneeeneeenes 49
16.5.  SAW BAND DISMANTLING .tutiutittnttent ittt etee ettt ete et et et e e e et e et e e e et e et e aa e eaaete e e eaaeneaeenenes 50
16.6.  SAW BAND INSTALLATION Ltututittntitet et ete e tteeete ettt et e e et e et e e e a e et et e e eaaete e enenaeneaeanenes 51
16.7. SAW BAND STRETCHING AND INSPECTION 1uututiuttentttintatet ettt ateneeatneetensetneetensetneeennenees 52
16.7.1. SAW DANA STFETCRING . cee ittt 52
16.7.2. SAW DANA INSPECTION «ouuiiiit ittt e et e e e e et e e e eaaaees 52
17. COOLING AGENTS AND CHIPS DISPOSAL ot 53
R O 1Y =i VT I =2 53
17.2. COOLING LIQUID PREPARATION L1ttt ittt ittt tates ettt et eieettetateeasesaaseareeaeeiiaeanes 53
17.3. COOLANT DEVICE INSPECTION ..t tttttttttt et ettt etee e e e et e e e e et e e et e et et e et e e te e e e enaeneaeenenes 54
A O 1 = E o 5 T 1] =@ 1 55
18. GREASES AND OIS o i e e e e e 56
4 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008

Bomar
R O € =1} = T )G @ 1 | 56
18.2.  HYDRAULIC OILS tuiuititititu et et tentn et et e e et et e et e e e e ea et e et e e e et et e et et e e e eaea e e aeneneteanenenanns 57
R T U= [ Y N ] = 57
19, SERVICE .o 58
R |V /Yo o 1| =S o I =5 N2 58
R I 1= = [N @ 58
19.3. COOLING LIQUID INSPECTION L.tututuitattenetetetenenaaeeaea et etaenenaaeareenetetaeenraaeaerenenetenaenenanns 58
19.4. HYDRAULIC OIL LEVEL CHECK tutuutititttitt et ettt etee et e e et e e et e et e e et e e e aa e e e e teaa et e e e aeenenes 59
20, ADJUSTIMENT i e e e e e et e e 60
20.1. GUIDING CUBES ADJUSTMENT uututiutitatttent ettt ieeetanetteneateneatatateetteeataneraeeaneereenees 60
20.2. HARD METAL GUIDES ADJUSTMENT Ltutiutitittitattteteieetttanetaeeatenetaantateertetaseneiseneaneneaenees 60
20.3. SAW BAND RUN ADJUSTMENT ON STRETCHING WHEEL .uvuvuititetininaneeieieneteteanenenennsnenenenannes 61
20.4.  BRUSH ADJUSTMENT . tutttttittitatt et ttatt et tae et ettt e e et et ta et et ettt et et e e e eaaeneaeenees 62
20.5. ADJUSTING OF THE LIMIT SWITCH OF THE SAW BAND STRETCHING ....cuvviiuiiitiiiiinenieienenanennen 62
20.6. SAW FRAME LOWER POSITION STOP ADJUSTMENT .tuuuttittitettateteitentateneiteeateneiaenenneneananenes 63
20.7. LIMIT SWITCH ADJUSTMENT OF THE SAW FRAME LOWER POSITION .iuiititiiiiiiiieiiiiinaeennenensn 63
20.8. ADJUSTMENT OF THE SECURING CUBE OF THE TURNING LEVER . .iitiiiiiiiiiiiiiiieieeiinaeienaeans 64
20.9. PRESSURE SWITCH ADJUSTMENT t1uututittteuttattateneieettatanetaeneataneatentateeateeatenertaeananeanenenes 65
20.10. PRESSURE ADJUSTMENT OF THE HYDRAULIC SYSTEM .tutuiitiiiitiniitiinteenteenteenaeienaenenneenes 66
20.11. ADJUSTMENT OF THE CUTTING PRESSURE REGULATION ..\itititiniieieit it et et eneneneeneneneaneaanenens 67
20.12. ADJUSTMENT OF A THROTTLE VALVE 11ttt ittt taeeate e et te et e e e et e et ees 68
21. WORN PIECES REP LA CEMENT ..ottt e e e e e e e e et e e e 69
21.1. HARD METAL GUIDES REPLACEMENT .uuututittitatt et itete ettt teeeateaetaentate e tae e atane e et aaaneanenenes 69
21.2. PUSHING BEARING REPLACEMENT 1. ututttttttttettatete ittt tetenae e teaesae et e saeeate e rteerteeneeenes 71
21.3. FIXED BEARING REPLACEMENT OF THE SAW BAND GUIDING .....cciiuiuititiiieneteteeeeiieneeeeenenennes 73
21.4. SAW BAND GUIDING PULLEYS REPLACEMENT L.ututittitttttettitetteteiaetnteenteentenenneeneenenneenes 74
21.5. ROUND BRUSH REPLACEMENT L.ututittitttt ettt ttete et ettt et et ea et e e e et e et e et et e e ta e e et e e ae e enaeneaeenenes 76
21.6. STRETCHING WHEEL REPLACEMENT t1tuttttttttttttettitetttetetaetnteaenaentateaetaeeateaeraenenaeennenenes 77
21.7. DRIVING WHEEL REPLACEMENT 1 tuttttttttettttatttetenaettateaetaetateaesaetatee e eate e e tnaeeaaeenes 79
21.8. COOLING PUMP REPLACEMENT ..ttt etett et et ettt ettt e et e e e et e et e et et e e ta e e et e e taeeaaeneaeenenes 80
22. ROZMEROVE SCHEMA / AUFSTELLZEICHNUNG / INSTALLATION DIAGRAM ................ 82
23. ELEKTRICKA SCHEMATA / ELEKTROSCHEMAS / WIRING DIAGRAMS ..............ccovveen... 83
24. KUSOVNIK ELEKTROSOUCASTI / STUCKLISTE DER ELEKTROTEILEN / PIECE LIST OF
EL EK T RO P A R T S o e e e e e 99
25. HYDRAULICKA SCHEMATA / HYDRAULIKSCHEMA / HYDRAULIC DIAGRAM............... 100
26. VYKRESY SESTAV PRO OBJEDNANi NAHRADNICH DiLU / ZEICHNUNGEN FUR
BESTELLUNG DER ERSATZTEILE / DRAWING ASSEMBLIES FOR SPARE PARTS ORDER
....................................................................................................................................... 103
26.1. HLAVNIi SVERAK / HAUPTSCHRAUBSTOCK / MAIN VICE....iuititiiiiii i it 104
26.2. UPINACI VALEC / SPANNZYLINDER / CLAMPING CYLINDER - 251.102........cccciviiiiiiiiiinennnn, 108
26.3. PODAVACI SVERAK / VORSCHUBSCHRAUBSTOCK / FEEDING VICE ....iviviiiiiiiiiiiieeeeeeeaeaenen, 110
26.4. VALEC PODAVACE / VORSCHUBZYLINDER / FEEDER CYLINDER - 251.075 .......cccvvviiiinnnnnn. 114
26.5. VALECKOVA TRAT / ROLLENBAHN / ROLLER CONVEYOR ..0itiuiiiiiiieitititeteeeeiiaeaeaeaaenenens 116
26.6. OTOCNA KONZOLA / GEHRUNGSKONSOLE / TURNING CONSOLE ....uvviviiiteteeiieieieeeeeeaeaeaann 118
26.7. PILOVE RAMENO / SAGERAHMEN / SAW ARM ...vivuininieiiie et ee e 120
26.8. PREVODOVKA / GETRIEBE / GEARBOX c..ttitiitttat ettt et ettt te et et et e e e e e aeaeaaeaeans 122
BOMAR, spol. s r.o. transverse 610.440 GANC+FC 5
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar
26.9. ZVEDACI VALEC / HUBZYLINDER / LIFTING CYLINDER ..\ctitititininit it ieieet et eneneneeeneneaennanannns 124
26.10. NAPINANI PILOVEHO PASU / SAGEBANDSPANNUNG / SAW BAND STRETCHING .....cvvvvinvnnnnnne. 126
26.11. VEDENI PILOVEHO PASU / SAGEBANDFUHRUNG / SAW BAND GUIDING ......cccviviinininieannnes. 128
26.12. PRAVA vVODICiI KOSTKA / RECHTER FUHRUNGSKLOTZ / RIGHT GUIDING CUBE .....cvvvvvuvenennne. 130
26.13. LEVA vODICIi KOSTKA / LINKER FUHRUNGSKLOTZ / LEFT GUIDING CUBE......ccceovuinininennnnnns. 132
26.14. KARTACEK / SPANEBURSTE / BRUSH ..ttt e e ettt e e e e et e e e e e e aeaeaes 134
27. UMISTENi BEZPECNOSTNICH ZNACEK / VERTEILUNG DER SICHERHEITSZEICHEN /
POSITION OF SAFETY SYMB O LS ..o e e e e 136
27.1. PILA/ BANDSAGE / BAND SAW L .ouiiitiiiiiiiiii e e et et ae s 136
28. TROUBLESHOOTING TABLE . oo e e e 140
28.1. MECHANICAL PROBLEMS ... ututttuttittttttt ettt eet et e et et e e e e et et e ettt e e e ren et et e e e eaeneeaenaaenanes 140
28.2. ELECTRIC AND HYDRAULIC PROBLEMS ..tuttutitititet ettt ete et eteaeteaa et it e e aa e taa e e aa e enaeneaaenenes 142
29, SPE CIAL AC CES SO RY it 144
29.1. BUNDLING SYSTEM tututiutitintittntttet et ateae et te ettt e ettt ettt te et te et tae e aeenenes 144
29.2. VICE PRESSURE REGULATION 1t utttttttitttetetteeteesttaetenaeateete e st e etene st e e ae e e ena e e naenenes 144
D24 G T |V T 10 ] 1 =] =1 S 144
DS S I = N 4 1V -y 145
30. ROLLER CONVEYORS AND ACCESSORIES ... 146
30.1. ROLLER CONVEYORS .ttt ettt ete ettt e e ettt a et et et e et e e teta et et e e e e e e eneaeanenes 146
30.2. ROLLER CONVEYORS PREPARED FOR POWERING ...uuiutitititintitentetieeteneetneenenseeneenenaaenes 146
30.3. POWER AND CONTROL UNITS FOR POWERED CONVEYORS ...uiuiiiiiiiiiiiiteteteeieeeeeeeeenenenans 147
10 0 S I =1 T e i T 0 =3 148
0 IR T 610 ] N1 = o 10 ] =Y = 1 149
B0 0 T @ 1 11 =1 o 1 TN = = 16 149
30.7. ACCESSORIES OF ROLLER CONVEYORS .ttutitiutitit ittt itentetteetentetntstensstneesenseeneeennenenes 149
B0 0 FR @ 1V =1 3 150
30.9. CONNECTION SCHEMA OF ROLLER CONVEYOR WITH BAND SAW ...tiuiiitiiiiiineiieneeiineenennenenes 151
DECLARATION OF CONFORMITY ittt et ae 154
6 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar
22. Rozmérové schéma / Aufstellzeichnung / Installation diagram
3394 ,
L [—1]
O%e
o
~—
~
m. &
© B
w
[~
o
¥ d
.
——— 1
| —
<
(9N ] H H
o
~ ————
S— . %
=l | [
= .
B
. 960
Rozmérové schéma 1 / Aufstellzeichnung 1 / Installation diagram 1
82 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar

Version 1.13 / February 2008

iagrams

d

iring

Elektricka schémata / Elektroschemas / W

23.

Avdd ¢v'L N4 0Py ©OLS Buniensjsezinyog owsg 00 §19-70 ouswip| wmeq |euswz
nicgnos ouswpr SJI0J9BJUOD JO |OJJUOD E
L ualezeT] =
Si/l ZV LN OPPOLS nuoyod noexAjs 1uepe|AQ P ovy O1S }ooed roeidz
18 nsauyAa o|s1D nisl| IUadBUZO oJs l|_|m< Peloid | e00z ¥ 0L ‘wneg L00Z°LL'S
=
0ol ool
AdWNGHAINNYHAAH H3H3AYHO43INYLS ONNTHNHHOLOW =l
dANd DINNYYAAH HOAINQD JdVYMS diNNd LNV1000
AAINNYYHAAH O1avYdd3o JOIASYNAN HOLOW INIZVIHO HOLOW
€0 1lno-oar Z0 Lno-oar 10~ Lno-oar
£0e 208 Loe B
a
€0€ cog Log -
o A [A4
S0FPSNL BO¥PSNL BOWSNL
¥ | en ¥ | 2w ¥ | v o
s1a ria €ia
LY A7 A7
00€ 00g ooe —
(=]
w
(=]
=] ]
w
oo€ ooe
A4
6 8 9 g ¥ [ 4 L 0

83

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar

diagram 1

iring

Elektrické schéma / Elektroschema / W

ha . ousw wneq |eusw
ovdd ¢+'L N4 0¥ ©O1S leuBisimelse ) ‘[eubisieleyog ouwlg 00 §19-70 r ed Z
niognos cuauwp pieogAay ‘spRIys jo sieubis e
. £ UjeJeze] =
SL/Z ¥ LN OPPOLS o1useAepy ‘nosysnods Ajeubig L vy 218 Naoedq Toeldz
b nsatyAA o|s1D nis|| lueseuzQ oJrs ﬂ_|_.w< pafoid | eoozroL | wmeq 200T°LL'S
EELSEE]
IHOSILYWOLNY
= LHOITIOYLNOY E|
NOILYH3JO HIHIAYOSINYLS
OLLYWOLNY
HOLYDIANI HOLOW ONILLOTd
] ZOAOHd ]
AMOILYWOLNY SOISYNAA
YHTOHLNOX HOLOW
WNVHHOO
= ONNY3NILSANYH =]
401S LVIS ONAYINILS IAWNSHNNYEAAH 3N TILLINTHNA
1vWOLNY LYWoLny IHOSILYWOLNY
318Vl NN ONNYEaAH dNd LN¥1000
ONNLIYHOSSLIZHEIAHOIS SNY-LON doLs Luvls T0LNOD TOMINOD
— LvWoLnY LyWoLny aNYH OILYWOLNY —
LINOYID ALF4VS  NOLLNE ADNIONINI AANNTEAAH INIZ¥THO
dols Lyvls INVAYIAD INVAYIAD 01avdy30 HOLOW
QOAGO INLSOND3JZ38 dO1S W1O0L 1YHOLNY LYWolny INOMY IHOUYIWOLNY WNYHHOO WNYNHOO
a ZL7Lno a
oar
0oL ool
LN ZLNI LN OL NI 60 NI Z0NI 90 NI SO NI
] iar ar ar ar iar ar ar .
dNLYLSYL
QEVYOgATH €1z ziz oz ad 102 90z 502
JOINSIAYTH
9] _ o}
€lz| 15T |zs2 4 Qiz| 60T
11y, 1. - |
m €8d 2sd 1Sd .
14w f3
| s e _
00T | 00Z |00k 00T 00z | 002
a IS0 |zsL VS . _ g
o =g
0or
— 2002 c00e c'oor 500z —
00 ooeg
\"d 00E 00 \i
oor a
6 8 L 9 9 g ¥ € 4 L 0

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

84

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar

Elektrické schéma / Elektroschema / Wiring diagram 2

Version 1.13 / February 2008

ovdd ev'l ﬁw_o Ory O1S oBueBshy oulg 00 §1.9-70 ouswp| wneqg [euswz
gnos ouawr sindino N
/1 lujaleze -
SL/E | zyiwdorrols Admishn s 0¥¥ ©1S eoeq | roeidz
1S nsanjAa o|sin nis|| luaoeuzZO o'J's n_|_|w< pieloid | soozszL | ‘wneq 1002 L1'S
. NINNVIS NIHOVYWANY N3N440 NINNYS
ONNHIILIHAY 34N1S ‘¢ »0015a9NvHHOS ¥00188aNvyHOS MO0LS8NVYHIS ¥O0LS8NVYHIS
8NHOSHOA  3dWNdXMTNYHAAH -1dnvH -1dnvH ANHOSHOA -INHOSHON
430334 dind 40 diny10 N3dO N3dO dAY10
YISSINAVHO HASINOHIN ONIMOOTE 13A3TANODIS JOIA NIV 30IA NIV 30In Q334 30IA Q334
HISINOHOIN
HOLOvH10oHd 30VAVAOd VIavdy3 LNONdN 1I¥A3LO LRIAZLO LNONdN
HINOTHN HIZINOUMIN I0VLIY N3dNLS AHN¥A MYHIAS INAYTH MYH3AS INAVIH  MvMIAAS IOVAVAOd  MYH3AS 1DVAVAOd
LL-Lno-oar oL~Lno-oar 60" LNO-oar 20" Lno-oar L0”Lno-oar 90” Lno-oar S0 Lno-oar
0wl & _H L ko IE .kmom Pwom FBm kmom F‘mcm
=)
=]
>
asva ¥ v ¥ ¥ N4 ¥ h4
iQ 9d sd ¥Q ed zd 1a
asva LIAA YA eA gzA Yen YLA gdin
€€
Ywosz-1 _H_
L0d
w (5] w w w w (]
w (=} [=] o (=) (=} (=} [=]
=] = 1] S o S S =]
¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
00€ 008
6 8 L 9 S € Z L 0

85

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar

Elektrické schéma / Elektroschema / Wiring diagram 3

ovdd Z¢v'L N Oy O1S abuebsny ouwig 00 §19-70 ouswp| wneqg |euswz
niognos ouawip sindino BIere N4
Sliv LN Admsin L1 1 ovy ©18 ¥eoed ~oeldz
TP L INDOFPOLS ‘0°I'S
s :mm._v_>> o|siD njsi| Iusadeuzg nH_I_lw< H.v_m.ﬂo._n_ 800’y Ol ‘wned Z00€° LL'S
=|
NILNIH HOVN INHOA HOVN
gNHOSHOA gNHOSHOA SNHOSYOATTANHOSNINHYY
SAHYAIOYE SAYYMIYOL FNVHLMYS 40 I
R e VeI =2 N3I8O HOVYN NIWHYY  NILNN HOVN NIWHYY
navzod Na3x40a NIV dOL INVHIMYS NMOQ JNVHIMNYS
ANSOd ANSOd ANSOJOTHIAY NUOHYN ONINYS N70a ONINYY
=]
20" LNoNdD L0”LNO-NdD 9L Lno-oar S1-Lno-oar ¥l LNo-oar
%omm mem Fms Hms kim
a
Y Y Vi Y v o
zia 1a ed oLa ad
YLIA a.ln GA gon YoA
d
w w w w @
(=) (=) [=] (=) [=]
S S = S S
N N %] e =
¢ 9 o ¢ ¢
00¢ 00g ]
A
6 g L 9 g ¥ g 4 L Q

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

86

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar

diagram 4

Version 1.13 / February 2008

iring

Elektrické schéma / Elektroschema / W

ovdd vl WA Oy OL1S J1e)eyospuT Jop ojeublg _ ouswp| wneq |euswz
oulg 00 §18-Z0
niognos ouswr SOYIUMS Huwi| Jo sjeublg W4
/ ujalezen =
S1/S ¥ L NS OrbOLS noeuids ysAnoouoy Ajeubig L 0¥y ©1S Yeded oeldz
18 nsanjAa o[siD nsl| IUaoBUZQO o'rs ﬂ_|_|w< »eloud [ soozvol | wmeq 100T°LL'S
aleq|yem
Ajleuondo =]
ENTETIN
(ONNLHOMNIT (10O 1SaNVYHHOS (yaLTvHOSYOoNWa) (y3LwHOSIONUA)
-NNYJST3aNNg) -GNHOSHON LNNVYdS3IO LNNVYdS3IO
i v_oomemnmmnwm _ LIH3 LIH34 MOOLSHNYHEHOS  MOOLSENYHHOS I
NILNN NIAHYY AL W ard VId3LVYIN AVIdILYIN ONNNNYdSANYE 1dnNvH gNHOSYOA
(HOLIMS F¥NSS3IYd) (HOLIMS 38NSSTHd)
7 301A Q334 _ (LSNyHL) (301 Q334) a3dinv1o a3diNv10
MOT3T INVHAMYS Uva 8ISV IVIb3LYIN ON VIY3LYIN ON 3av19 LHOIL 3OIN NIVIN 32IAnd334 =]
7 _ OGIv1LIEd) MYH3IAS A0d) (OWNIS ANOMYIL) (OWNIAS ANOMYIL)
MYHIAS IDVAYAOd IVIYALYW IVIF3LYA 1NNdN LNNdN
3700 ONIANWYH 7 VHOAYZ YAOHISY ] _ ININ ININ NSvYd ILNNdYN AVHIAS INAVIH - MVH3AS [0VAYAQd
1 ]
oot _ ® ® _ ® ool
€0 NIFNdD 3 NGO (3 2 6 NHar gL NIMar 9L NMar SLTNKIAr PLTNMHAr
€ e o
S15r4 7 P 4 @ _ = | 8le 8Lz 91z sl Fim a
(0]
Q)
}os | _ _ | sos } cos 20s | Los
i d-Z1 A-Z1 _ 90s H
| | 8
L] n n =] ] n
L] Qo [=] [=] (=] (=] (=] %]
2 7 e o _ S S S S g
¢ | ¢ & | ¢ ¢ ¢ ° ¢
002 I T 00z | |
- - v
6 8 L 9 G ¥ [ c L 0

87

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar

Elektrické schéma / Elektroschema / Wiring diagram 5

ovdd Z¢v'L N Oy O1S slejyoLwnzuenbaly ouwig 00 §19-70 ouswp| wneqg |euswz
niognos ousuwir sI9|jou0D pasdg / maseze NEl
SL9 | zvimsorrols nolUSW YDIUIUSAYEL IUEPEIAD s o¥¥ 918 wooeqd | oeidz
# nsaniiA ojs1) nisy| JusoeUZQ 0J'S 418V piefoid [ 900 %0+ | wWnieq 1002116
=]
HOLOWANYEIOYS
HOLOW DNIAKA =
Alld NSVd YOLOW Ja]josju00 paads
000 LA NOHINO Jayyduwinzuanbaly
AQOF MY 2IUSW IUDUSANDIH
a
I w p = > = =
I 2 8 38 3 62 S @
99 @ 9 9 @ 9 Q9 Q 9 ||
gse | toe [ose |voe |3 3 m .,m m
>
Se8 o)
. L
4 4 g 11od —L
se W P NIFNO Y
¢l Lno-oar N g Nriar
8
7~ 8
ool 5 00l
o
%lr_
00T 00z | |
\d
6 g 9 g [ ¥ g [ 4 L 0

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

88

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar

Elektrické schéma / Elektroschema / Wiring diagram 6

Version 1.13 / February 2008

ovdd 2 ¥'L INd OFF ©1S qnjyosuesgaLIuy owig 00 §19-70 ouswr| wmeg |euswz
niognos ousuwr uonasuued sbuiaug AE|
L ujalezen = —
SLL| zvimaorrols nuoyod juafodug e 0¥y ©O1S ¥aoed oeldz 200Z°11'S
187 nsanjha ofsio nsl| IuaoeuUZO) 0J'S 418V palolg | e00zF 0L | wmeq| Jeded | 900z el <l
HOLOWANYE3IoYS IdANDAINNYHAAH d3H3AHO4IANVIS AdANNGTILLINTHOA
HOL10W ONINEA diliNd 21IMNYHaAH HOAIAOD J4HVMS dNd LNYT11000
Alld NSvd HOLOW AITNYYAAH O1AYdd30 JOISYNAA HOLOW INIZVIHO HOL1OW
=y, =Y, Y, 4
YN e ZN LN B
67 |21 | g€1 1921 |51 €€ [ez1 e
MVl [ & & @] (¢ o @& o] [@ & & &«]
LN 4 e |z | 3 |ee1 ez [sin 3d eet [e21 |en =
LS C N -
5 mm | | |
m L ] 404 _ ] 404 _ ] 404 _
o B 3BD J J J J v_ N_ w_ v_ 4
m [STTR]
& K & EINA ZINA LIAIA a
9€1 |9z (911 e | #27 [T ze gz |2
(VE'9-N0ETXE) (v0'L-NOEZXE) (v9'0-AOETXE)
YO'-AOOFXE VEQ'0-NOOPXE V' 0-NOOKXE
o
evd Zvd Lvd
s e |t s e |t s Je 1 ]
LET (12T |1 LET 12T | LT LET (k2T [ LT m“ m
3d 3d ad 3d 3d | NS
Pra— [a]=)
S 15 I= 11 1€1 €1 €1 3d €1 0e1 MM
=2 |- ~— aga
_”_”_ _”_H_ _”u Y9 1-A00PXE 121 121 121 €1 1 0zl MM o
bvd [Tl 11 A N «mﬁ»memm K o ..m..m
0eT foe1 |01 T L 3L LSO mm
ooz | ! e \
0041 -
6 ] L 9 S ¥ [ 4 L 0

89

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar
Elektrické schéma / Elektroschema / Wiring diagram 7
< i) O T O jin) I T
T}
L3
(o)]
)
O pn O+—pnod o
—f={ voor R
I _ © Y G P i S| o
=] 1'00% ¢ 00v & ~
q s
(6] —
%
(o] =] E
=S5 o
W
iar €— , P Ndo ENER
= 1:00¢ 8:00¢ 2 (20
ar —— , » oar 2 |egf
5'00¢€ 9'00¢ ' o |Ew
noexfys Ao < - - P 20d '90d
¢00¢ ¥'00¢
o - - P 201USOAEDY
™~ 2 1'00¢€ ¢ 00¢ E
g 3
2 @
H 5 &
| g8
acet——tO || O L 8392
© o €00¢ © [ G P SolUsBARDY E '% E %
8 1'002 Z'002 T TEE
c 288
g ouw o
N
— o
Xp]
ndo 4 - - P NdO :
6001 0100} o g
=t
|| n 58
& 0
iar < - - P 1ar Q85
€001 001 =39
o : : P ™A o o
< S 1'00L ¢ 00l <
| 8
gl®
[=1(3
g™ 3
o[ ¥ o) =
T
w
|| ks
(AS'61LXE / AOETXE) - 2
< NG'BLXE [ NOOYXE = o
NE _ GZsee 09l O
€8I
o o3 218 i L 9
= — 1l or [z oF  t5q . oo 815
. E 3&
- — ofg oa  00F -
g — g w = o
a9 ] + :
00€ 5 8
- R —— e — + Y alf
b 5 T 00E 002 '@' 002 % o
w w g g
|| o o II| o 5
8ls| |g
[YIR=]
ol of o ol N |2
o 2§ 8w é E 3
@
G
< m O & m I IS
90 BOMAR, spol. s r.o. transverse 610.440 GANC+FC

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Elektrické schéma / Elektroschema / Wiring diagram 8

< m O O m I
[Tp]
1| 9
I
— = o
s| o
3| =
e
L 1ey pejuoy < D) ¢ P solusanely| wl_s
00| N Inpows dzog € Zse ) e Z2se - = |8 L
15 I5e S |29
g Inpow “dzeg < © €] P @olusene(y x (a3
= 0s¢ 0S¢ ) 2 |o
Z g seuds Aroouoy < ') G P g Inpow “dzeg o SO
1474 14574 ) o gk
L 'FOS deuids Aroouoy| ‘ O O ’ g Inpow "dzeg O S0
£6¢ £6¢
ZOS 2euids Anoouoy) < © €] P olusaAE]Y
M~ |'OS oeuids Arooucy <« gse () G 44 P aojusaAElY
La¢c (A*T4 g
| g
VLA 1UOA o O — g <%
SA VO < 9ce ) o ZJ.ﬂO_ﬂcIO . K E
Gce LLNO NdO 2585
ko) SA U < 'S G = 25235
9l¢ 9LLNO odar c 2582
89N 1MuaN < o Q — a0
WO IIUOA < Gle ) o suno_oar %
= 143> ¥LLNO odar (0]
1S1 ejlonuc)| «f D) €] =
cle ¢LLNo odr
LA JoziuoniN < ') €] —
13 LLLNO oar
o PA IUSH < © G = .
oLe 0LLNO odr o o
SA 1Husn «f © G = . c
60¢ 6LNO oar —~m
azA U «f O ¢ = nEe
— 80¢ 81LNo odar [T
VZA INuah «f O G = o se
L0g L1NO oar § o
VLA IBUeA < o o _ N
90¢ 91LNno odar v o
LA MU/ «f D) G = <
N Gog SLNno odar
/DS oeuids Anoouoy] —
I < Gee © © ENI NdD
d-zZ14ese7 4 © G =
gec o) Y NI NdD o
A gzdNImlar 3
e 90S JeWILS «f O G — =
. 612 6LdNIIAr O
g SOS deulds Anoouoy « 'S} ¢} — E
i 2 gle o) Y 8LdNI 1dr
- o E = = -
zu 5 e 2 £0S deulds Aroouoyl «f Lic o G LLle_IGr =
v 54 = 9l 9LdNI 1dr =
Emﬁg%Jggg'%% zosaeugdsﬁ.«oneu_‘ © G — a
N §§§§%%%5§%§ s 9euids rovelL < Glc ) o QLdNI_Ile‘ .
AEOLWSYSFxw 150 seuds o ¥le ) e H-le_IGF § 3
I gle €LdNI 1dr <| &
£ 4 R ETr s Py T "
| =T 3 1S1oioelL «f © G =
w fo. O 1z LLdNITIar
BE  xB2. 2 Z'Lvs deuids «f o O _ Ely
rz5se 92%52 012 0LdNITIar 5| 5
— PRAPRuSSREL Vv seuds «f o O = ald
s5¢s570006% 602 6dNITIAr
WOLINSZ2=2x00d o~ %
9¢ 8 £
- 2% . .
X = 4 — =
of $58882ESLE, o | B
T9955Z562350 =
NFFXn>X=2X¥x¥m I
@
< | m O @] w I .5
BOMAR, spol. s r.o. transverse 610.440 GANC+FC 91
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar
Elektrické schéma / Elektroschema / Wiring diagram 9
< @ 8] y &) m I I
)
S
o)) —
(@]
o™
O Ct—P®»ndd -
- o ool oy oo | &
L'00% 2’007 A
I O
5| ,=
_—’emezea o
) asn iuep < ¥¢ 00¢ P VLA IBUBA ﬁ -§ ;
L2'00¢ ccoog 5 53
. goA |1usp d—— - P SA IBUSA s |2
61°00¢ 0Z'00¢ = |20
LINA Jeziuony < - - P YOA [HUSA ® gl—
o uop € L1'00€ 8L'00¢ B ¥A IIUOA o |Ew
' G1'00€ 91°00¢ '
weA lnuap < - - P GZA [HUBA
™~ AL uen € £1'00€ ¥1°00¢ B VA luen
) 11°00¢ ZL'00¢e ' 2
IENEIR - - P SIN JorRINUSA g
. < 6°00¢ 0L'00¢ > (6o 200
S ooe 8'00¢ 5ox
oar < P oar 2@
§00€ 9'00¢ , 2L
© noexAis “dzeq + noeyAis Ao < 008 7008 P L0d '90d % S9o¢
1ng <& 1008 7008 P ooiusane)y § E‘é ;.:"
.
A-71Jese P d-71405e7
0 G100 a100¢c .
08 ceutds roowo 0 00z prooz » 00 o @
€03 oeuids Aroouoy| 4—_ — ™~ @
— LDS 2euids Aroouoy < L 00c P 20S geulds Anoauoy UJ % 8
ER | 6 002 017002 P L0S seuids Anoouoy D_ E g
2’002 8'00¢ ) N
nosjsnods Areis < 5002 5002 P NG Inpow "dzeg (D O
« o < <
na £ 00¢ P 20lUSIAEIY
1'00C 2'00¢
gl [o] 4 P g INpow “dzeg g
a 90S deWIUg
LD - 100} 8100} 0F
SERE & gy roueels 4004 orooL > e »
& % i 2 5 n:): i ﬁ = A7 Jese P d-71495e7
— Fz556.3E22%0 €1°001 17001 <
g%%gg;mn—%gzﬁ ——————» SIN Jojeinuap ©
000zwmul%2zedw ZLool 2
D HLHULNSSFLOXY X ndo < 6001 01001 P Ndo o
I~ oV LN W N
g 8 Z7e pewoy ————— 3%
Owd 4 500} iar R
QuT i iar €—— - » 2
Ll E29 Ex €001 ¥ 00l
zao% o 2§ o . » via
988  4Yoa5 1’001 200l .
0205, 2&895 =
6850, 5002 > “ 3|8
— FEEEZESEEZ3 X Sl&
O50SHISYGESE o
C
2 [
|5 5% 5
55'%% rwk 5
288:, Bote. 5| B
wEP250_,Zzn95% = ©
of za3SZEQYTI Y 5 | 8
>HEE656238%T 60 ©
ONWXYXWN>=SXEDODXY DX c
(4}
< [ @ O 0O m I 5
92 BOMAR, spol. s r.o. transverse 610.440 GANC+FC

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC




Bowmar

93

Elektrické schéma / Elektroschema / Wiring diagram 10

ovdd ¢+'L N4 0¥ ©O1S uINpoy Jep Ssnjyosuy owsg 00 §19-70 ouswp| wmeq |euswz
niognos ouawr UOR93UU0D SBINPOY N4
L ujalezen - —
SL/LL ¥ LN OPPOLS ninpou usfodud ey oy O1S yaoed T oeudz 1002 LL'S
187 nsanjAa o[siD nsi| IUR2BUZO o'Jrs &|_|w< paloid | 900z F 0L | wmeq| %°%ed | 9002'@SZ | luauns
HOSN3S NOILISOdNIWHYY
- HOSNIS NOILISOd FWVHAMYS
= 09713 INTNVY ANSAA DVMINS =
>»|2>|m|wm 2| 2>|m(m |
o(BIRIRIS BB || 12| =] 2 [ZEN | [ (N "
o|o|ufo(e ;o Sln|u|olw|elo  [=[NS Slw|w|w|w| |wlwlw|= =
©lo . Q=== =|alalo o
_ ) _ _ _ _ _ _ wo|o|o|=(n| [Blu|lo|o =}
o |
bieczzz: 222:°° 22z2°°|[ $3%13%33333% 31331333 pgeeeegeey
=33 - - =z < 2 =z <z T 0 ® uw e o5 2N SRR B NGB R e z
nN
ad-Nndd 0a-Ndd 40-Ndd slaglely d4a-iar a-oar ™ 3
2
(3-2nd2)
A
ba JAVAVa an-iar 4n-iar N
(ziar) (zoar) n-oar
NdO :: 1Al i::35355 3535353;::33/|OAM seegeegees| 1.
3 < E L " @ N e ©® 2 = B W < = N W & 0 oo N o < wm_
N L_CS_ _ no no[rorarafro]ro[roro 2 ]ow]w|w|w|w|w|w|w]w
WO [=][e]l=] o Qo000 [=|—=|=— [=]llele]lle]le]le]le] (o] (o] [e]
g8 o|o|o o o|~l|o|o|o]|=r|w R|=|R|(G|A|(G|®|N|®|S
Bl B[R] [e2]
o L
Z 001
Z00%
= "OlvILNaA D
™a ZWW p1'0%G ADAIT m
= zZL'00k
SIIM
JONVHO aunm | NG -
o] Ne 4
9139 oanz ) GIA|
739 MOTI3A
moax| g Vin1z g JoLon t=]
VIN1Z Azsmww FERSTY e
11310IA (N335D 130 | NV
1=310n] NV (¥N3132) _ WAOTWId
WACTYIS oy wOmw JONVHO Ve
NNHD MNid) Fonveo | W
NEERTS] I 4 (YAOZNY) YADZNYHO I
wNT 132 M:,Eww g
EEM A3HD ana| (- WWOSZ-L
amm] () {va3s)  wedow cOd
Vig Az:qmmw 0¥
NAVE (NAAONE o3| (+)
NAAQHS A+v (YQ3NH) vany A\
YQINH HOSNIS NOILISOANIWHYY
0013 | | eumieiee goe
6 [ 8 L 9 9 ¥ 3 4 L [ 0

Version 1.13 / February 2008

transverse 610.440 GANC+FC

TéZebni 1236/1
CZECH REPUBLIC

BOMAR, spol. s r.o.
62700 Brno




Version 1.13 / February2008

Bomar

Elektrické schéma / Elektroschema / Wiring diagram 11

ovdd ¢v'L W4 Ovy ©LS BunyjeyossyBLIEYDIS owsg 00 §19-70 ouswr| wmeqg |euswyz
niognos ouawr wnaxo Apjes N4
poAqo Iujsousadzeg L wpsieze Oovy ©1S A3%ed 'oeldz
SWCL | zvriwdorrols . oIS .
s nsaAA 0Jsi0 njsi| IuaseUZQ d1SVY palold [ z00zeL | wined L00TH's
00t PR § 001
=]
e NHar .‘ ¥4 me_ DE_ an; 0oL wmm_
vl vel vel v | | EEER | v
Y]
V 21901
I B
I I I
eval e ezl er] ] Al [ LAl [v] NG
00Z| 8sE| LSE| OsE 1424 3414 mmw_ D
o
ONNXO3aay
-ANvY839YS
43N00
3avIamMvs
NSVd LAYA ]
YOS
eI Nrar gz e
- =]
HN1vLSYL
Bee £ QHYOEADI
3OINS3IAVTIA f ! | !
20¥SNL 20¥SNL | I >.“T_U
Y| | ivi | e AN
21a 0zd _ . 18D u
m w Z001
ooe #GE
m.anw@ Z'00E - A4
002 ) 002
ooe (o]0}
6 8 L 9 [*] ¥ € 4 l 0

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

94

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar
12

Version 1.13 / February 2008

iagram

d

iring

Elektrické schéma / Elektroschema / W

ovad eyl __J_.:uﬁ_unmwmﬁopw._ﬁw_, poip 031 eoezieubis ol 0051520 WE| e
SIS | 29 maomols | Llnedezel oFF 918 5807
SN nsaniAa ojsio njsi| IUa%BUZO 0°J'S d1SVY palold | 9002SZL | -wmeq 200211
o
S|
MO 002 eu lusfeden | |
yelons [oeaepod - uawolld |eusely MO 00¢ eu lualedey | Z uaze|yo Jojow Jnoudez | | a
Nepud - uswojud |eusie € 3939seUAA Jojow Jnoudez | z
¥ AyneipAy ojpediad jnoudez | ¢
uaJABZN poAgo Iujsoudadzeg MO usze|yo niojow eueIydO | § nsed Jojow jnoudez | t ||
paida oenepod | | MO 999SBUAA NIOJOW BUBIYIO | 9 yelans peaepod Jnoudn | §
peza seaepod | ¢ MO AjiinespAy ejpedis eueiysQ | 2 Jelans 1peaepod JUARJO | 9 o)
aipje (jelans 1oesepod) elonez erosese | ¢ O hsed hiojow euelysd | g NBIBAS IUABIY JUABIO | £
IUAIDJE (YI9AS IUABJY) BIOABZ BAOIRSET | 7 IUEpE|AO 3)21JBLICINE QUBAOAIRY | 6 jelaas luaey jnoudn | g
MO 1ar noyjoupal s luslods | g IUBPEJAO |UDNJ QUBAOAIY | OL ejpediao uadns Aynip jeroady | 6 .
MO oar noxjoupal s jualeds | g nwizel oyayonewone ueis | || oeaepod jeacjaly | 0L
axy - NyD lwexg | 4 nwizai oyayonewojne dojs | Z1 12ZIUOI{IW JEACAIYY | L)
axL-NyDluexy | g uenoApie dojs ejo | €1 Nwizal JeWoINe NY|oQuoY JercAY | Z1L d
aXy - NvD lus| | g nudn yelans 1oeAepod | ¥l €l
Oxn_- - Z(O __.t@_.c_ oL u_._r_&—._ YelaAs IuAe|H (=18 ﬂ_OU ousuwiel uW>0>_§< i 48 L
WOM-AG lusledey | | Anudeu of Aid sed | g1 nioyeu ousLuel JercAplY | gL
AG luafedey | z) oJNUYSHS OXHOE( ousUjOAN OXIOE aualuel ansodojyahl Jeroapy | 91
Apjoupal naels ssezjeubis - NdD ndnjsa naejs asezijeubis - |Qr ndnisAa naejs aoezijeubis - oar v

95

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar

diagram 13

iring

Elektrické schéma / Elektroschema / W

Ovad eyl Ul O s onezyeubis owg 00 61920 " ouswl wineq leuowz
SV | zvrmaorroLs | ez 0¥y 918 Yooed | oBIdZ
18N nsaAa o[siD njysi| IU89BUZO o' J's &l_lwd\ pieloig [00zS L1 wneg TOTATES
=
=|
0 00z uo 86eljoA | | a

1adduB Buipasy - Jussaid s [eusiel MO 00¢g uo abejjop | z Jojow Bujjooo syjuo wng | |
J1shiyy - Juesaud si |euajely [ lojow |eAowal-pems ayjuo wng | g
|4 dwnd oneipAy syyuo uing | € [
NO sl 1naJio Ajunaag MO s! uopasjoud Jojow BujjooD | g Jojow pueq ayjuo wing | ¢
ol 2yl o Jepaed | | MO S1 uolosjeld Jojow [eAoLual-pems | g Jeddub Buipesy ayy esolD | §
joeq ey} o} lepead | z MO st uoneejoid dwnd oineipdH | 2 Jaddub Buipesy ayy uado | 9 o
aAnoe s| (Jeddub Buipes)) Jeq uese | ¢ WO s uoposjoud Jojow pueq | g Joddub ulew ey usdo | 2
aae si (Jaddub ulew) Jeq Jase] | ¢ pajeAljoe (01U dljewoNY | 6 Jaddub ulew sy eso|n | g
MO 1un [P yim uonasuuod | g pajeAnoe (01U [enuely | Ol obe)s puoses ojul dwnd sy wys | 6 B
MO HUN OQr Yim uondsuuo) | g pauE)s apow onewony | || Jepasy sy 20T | 0L
aXd - NYO leudsixg | 2 paddojs spow onewolny | zZ| 19siuoIolw ay) ayeAloy | L1 g
axl-NvDewax3 | g pajeanoe dois [ejol | €1 lojeaipul 8|942 aljewolne sy uo Yyoums | z|
axd - Nvyo leuwsi | 6 peso|2 sI Jeddub Buipeey | 1 €l
aXL - NvO [euldd] | 0L pasolo s Jeddub uleyy | g1 umop wie ayiind | +1 ]
INOM-NG eBejion | || Y61 81 puegmes 8yl | 9l dnuuesynd | gL
NS obejop | z1 peysnd uopng pases|al uoyng wie sy} Jo anow paads ybiy Aoy | g1 \
uoezijeuBis alels JuN - NdD uopezijeubis ajels indu - |ar uopez|ieubis 93e1S INAING - OAr
_ 8 4 L 9 g 7 ¥ € 4 _ l _ 0

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

96

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008 4
Bowmar

Elektrické schéma / Elektroschema / Wiring diagram 14

BOMAR, spol. s r.o. transverse 610.440 GANC+FC 97
Tézebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar

ovdad 2%’ L N4 0¥y OL1S ouig 00 §19-79 ouswr| wneqg |euswz
niognos ouawr sbiszuepuels g3 J aseze A“._u._v_k}_.mun_._.w _
SLSL | zyrwsoryols e ¥ooed | oeidz
1811 nsaAa o[siD nis|| IuaseuzO O ._ w ﬁ_|_|w< palold | eo0zs 21 wnjeq 2002°LL'S
=|

=
YO 00z ue BunBiosiep | | a
“qNEIYISNYISIOA - pUSSaMUE |BLISIEI O 00g ue BunBiosiep | g usjleyosuie adwndpmwiyny | L
‘youuleuuedsiepung - puesamue |eligjepy € usjjeyssule Jasepiojueds | z
¥ usjeyosuie adwndynelpAH | € —
uapungian Bunjeyossyayieyals MO edwndjepiwiyny ep ZNYaS | g usjjeyosuie galjuepuegebes | ¢
BuloA yoeu gnyasion | | WO slelopigjuedg sep Znyag | 9 usuueds 3o0}sgnNEIYISINYISIoN | §
usjuIy yoeu gnyasiop | z MO edwndyineipAH sop Anyas | / usuYQ }o0ISqNeIYISINYISION | 9 o
AIDjE (qoo)sqnelyosqnyosion) ausdsiese | ¢ WO seqaiuepueqebes sep ZNYas | g usuyg yooisgnesyasidneH | 2
AIpje (3jo0)sgnelyosidnen) ausdsisse | HaIAE UsuaIpeg seyasnewomy | 6 usuueds yooisgnesyssidneH | g
MO Heyuiz-1ar yw Bunpuigiep | § HslAipe ususipag ssjlenuep | Ol uasalapie ‘dyineIpAH Jap ajnis Mz | 6 B
YO ¥eyur3-oar yw Bunpuigiap | 9 snAZ usyosnewone sep [YV1S | LI ualenalie gnyssion | Ol
axd -NyDuex3 | £ SnpAZ usyosiewoine sep JOLS | 21 uaielnpie J8siucIal | | =]
aXLl-NyQuBRK3 | g Halnpie sjse| SNY-LON | €1 usisInpie (deLjeg ‘Jewoine) sjyans|jonuoy | 1
axy - Nyo uep | 6 juuedseb yaojsqnelyasqnyasion | 1 el
axl - NyD waw | 0} juuedsab yooisqnelyasidneH | G| uayues uswyelebes | p| 1
INOM-AG BunBiosiap, | |1 juuedsab puegebeg | g1 uaqay uswyessbes | ¢|
AS BunBiosiap | Z1 Ponipeb sjse| 150106 s)se | ualaInpie uawyessbeg sap Buebjig | 91 \*4
puejssyieyulg - aqebsny - NdD abezuepuels - aqebuig - |gr obezuepuels - aqebsny - oar
6 _ 8 4 L 9 _ g ¥ € 4 _ l _ 0

15

iagram

d

iring

Elektrické schéma / Elektroschema / W

transverse 610.440 GANC+FC

BOMAR, spol. s r.o.

98

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008

24. Kusovnik elektrosoucasti / Stiickliste der Elektroteilen / Piece list of
elektroparts

ATTENTION! Only qualified person can do the servicing and repairs. For parts changing, use
only parts, which are identical with the originals.

Bomar

Bestell - Nr. Bezeichnung Menge Sign.
Objednaci Cislo Nazev polozky ks Ozn.
Reference No. Item Pcs. Sign.
91.041.004 Filtr / Filter / Filter FZ72460 5 RCF
91.280.002 Diodovy mustek/ Diodenbriicke 1
/ Diode bridge DB 25A 280V
Stykac / Schitz / Contactor LP1K0901BD 24Vss 7 KM
Motorovy spoustéc / Motor
91.045.003 Starter /yMcE)tor Starter MS116-0,4A (ABB) ! FAL
Motorovy spoustéc / Motor
91.045.010 Starter /yMoptor Starter MS116- 10A (ABB) 1 FA4
Motorovy spoustéc / Motor
91.045.008 Starter /yMoptor Starter MS116 -4,0A (ABB) FA3
Motorovy spoustéc / Motor 3
91.046.002 Starter /yMoptor Starter HK1-11( ABB) FA
91.995.039 Modul / Modul / Modul JDI-2/2 1 JDI
91.995.040 Modul / Modul / Modul JDO-2 1 JDO
91.995.048 Modul / Modul / Modul DKL-F5 1 DKL
91.995.060 Modul / Modul / Modul CPU2-E 1 CPU
91.001.012 Motor / Motor / Motor 7AA100L04 1 M
Frekven&ni ménié
91.012.005 /Frequenzwandler /Frequency 1 FM1
conveyor OMRON 4kw

BOMAR, spol. s r.o.
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC+FC

99




Version 1.13 / February2008

Bomar

25. Hydraulicka schémata / Hydraulikschema / Hydraulic diagram

it
., Strana se zahloubenim
G3/8 Einsenkungsseite
e _: . Recess side
G| | 2xctar
2G4 5 A2 oot
o — i "
I T e |
A Sigerahmen
£ €T) 12 =18 Saw frame
2xG1/4" =
X A
%ﬁ A 2 Podavaé
Vorschub
4 Feeder
CTx Gl4" Aretace
2G4, p-r 7 A$ Arretierung
2 A ' . E.@ Locking
] |
Al - A 2 Hlavni svérak
Hauptschraubstock
%G1 gf—p g Main vice
=2 Al
= A J Ale Podavaci svérak
— K i L Vorschubschraubstock
2 T Feeding vice
Propojeni Js10 .
Verbndung 510 aye £ Jave SLETPSE Zehoubent
Connection Js10 Side without recess
C8) Js10
2 e Blok pfipojeni "A", "B" proti sobé
@ Verbindungsblock A", "B" gegeneinander
M Connection block A", "B" against each other
G1/4"é cag
M, @ Propojenf Js10
Verbindung Js10
. Connection Js10
Odlehceni
M Entlastung
Prosak o Discharging
Leckage
Leak
(D) (6D
Redukéni ventil &) _
Reduktionsventil
Reduction valve 16/7\62 ':O é‘%? @

Propojeni Js6 -el ‘
Verbindung Js6
Connection Js6

Zakladni technické parametry :
Technische Spezifikation:
Technical specification:

Q 8+21 dm®min” ot. 1410 min’
Poac 4 MPa P 1.1 kW

Hydraulické schéma:

; . Schéma/ Schema / Diagram: 8701184AU-B.DWG
Hydraulikschema: 870-1184 Datum / Datum / Date: 22 10. 2002
Hydraulic diagram:

-~

100 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bomar

Hydraulické schéma / Hydraulikschema / Hydraulic diagram

Poz. | Nazev polozky ks
Pos. | Bezeichnung Menge
Pos. | Item Pcs.
1 Nadrz / Behalter / Tank N20 - Bomar 1
2 Elektromotor / Elektromotor / Electromotor 1LA7090-4AA 1
3 Hydrogenerator / Hydraulikaggregat / P2-6,2/1,6L66313 1
Hydrogenerator
4 :leﬂlr:aosmerny ventil / Einwegventil / One-way VJ01-06/SG-1 1
5 \F/’arltlavpeoustem ventil / Bypaliventil / By pass VPP2-04/S-6S 1
6 Zpétny filtr / Filter / Filter FR 043 - 166/0 + DG200-06 1
Vlozka filtru / Filtereinsatz / Filter inset V3.0510-56 1
7 Rozvadé&c¢ / Verteilungsventil / Distributor ROX1-042D21/02400E1K5 2
8 Manometr / Manometer / Manometer 0-10 MPa 1
9 Rozvadéc / Verteilungsventil / Distributor RPE 3-043711/02400E1K5 2
10 quk rychloposuvu / Eilgangsblock / Speed 799-0084 1
shift block
S SUCO 0166 411 031 043
11 Tlakovy spinac / Druckschalter / Pressure s krytkou / mit Deckel / with 5
switch
cover
12 Hydraul!cky zamek / Hydraulisches Schlof3 / VIR1-04/MA 1
Hydraulic lock
13 Rozvadéc / Verteilung / Distributor RPE 3-043Y11/02400E1K5 1
14 | Proporcionalni rozvadec / Wege- PRM 2-043211/04-24 MIKRO 1
Proportionalventil / Proportional distributor
15 Skrtici ventil / Drosselventil / Throttle valve VS01-04/R2,5-0 1

Oznaceni hydraulickych hadi¢ek / Bezeichnung der hydraulischen Schlauche /Indication

of hydraulic hose:

Hyd_r. Konc. Konc. Konc | Konc | Konc. Konc. Kon.
hadice Hadice Kovani A B C D E F G Ks
Hydr. Schlauchtiile Meng
Schlauche | Schlauche | Schmieden A B C D E F G e
Hydr. terminal
Hose hose forging A B C D E F G piece
6AA950 42.001.001 92.051.001 92.052.001 2
6AA950 42.001.001 92.051.001 92.052.001 2
6AA1200 42.001.001 92.051.001 92.052.001 2
6AA1650 42.001.001 92.051.001 92.052.001 - 1
93.01
6AG5400 42.001.001 92.051.001 92.052.001 2.005 1
93.01
6AG2000 42.001.001 92.051.001 92.052.001 2.005 1
6AA7700 42.001.001 92.051.001 92.052.001 1
6BA2920 42.001.001 92.051.001 92.052.001 92.053.001 1
6BA2350 42.001.001 92.051.001 92.052.001 92.053.001 1
6BA450 42.001.001 92.051.001 92.052.001 92.053.001 1
6AA6200 42.001.001 92.051.001 92.052.001 2
10BA800 42.003.001 92.051.003 92.052.002 92.053.002 1
10BB1200 42.003.001 92.051.003 92.053.002 1
10BA1400 42.003.001 92.051.003 92.052.002 92.053.002 1
BOMAR, spol. s r.o. transverse 610.440 GANC+FC 101

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February2008

Bomar
PZA
6BA1900 42.001.001 92.051.001 92.052.001 92.053.001 - - - - 2
6AA1300 | 42.001.001 | 92.051.001 | 92.052.001 - - - - - 2
SDRA
6BB1100 42.001.001 92.051.001 - 92.053.001 - - - - 1
6BB1450 42.001.001 92.051.001 - 92.053.001 - - - - 1
6BA1420 [ 42.001.001 [ 92.051.001 | 92.052.001 | 92.053.001 - - - - 1
102 BOMAR, spol. s r.o. transverse 610.440 GANC+FC

TéZebni 1236/1

62700 Brno
CZECH REPUBLIC




Version 1.13 / February 2008

Bomar

26. Vykresy sestav pro objednani nahradnich dila
| Zeichnungen fur Bestellung der Ersatzteile /
Drawing assemblies for spare parts order

Pfi objednavani nahradnich dill vzdy uvadéjte: typ stroje (napf.
STG 120), vyrobni €islo (napf. 125) a rok vyroby (napf. 1999).

In die Bestellung der Ersatzteile fiihren Sie immer an:
Maschinentyp (z. B. STG 120), Serien Nr. (z. B. 125) und
Baujahr (z. B. 1999).

For spare parts order, you must always to allege: type of
machine (for example STG 120), serial number (for example 125)
and year of construction (for example 1999).

BOMAR, spol. s r.o. transverse 610.440 GANC+FC 103
Tézebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar

26.1. Hlavni svérak / Hauptschraubstock / Main vice

104 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.0809-010 Pfilozka / Lasche / Splice plate 2
2 30.2011-010 Pfilozka / Lasche / Splice plate 1
3 30.2014-011 Drzak hadice / Halter / Hose holder 1
4 30.2903-007 Kryt / Deckel / Cover 1
5 30.2903-008 Trubka / Rohr / Tube 1
6 30.2903-013 Doraz / Anschlag / Length stop 1
7 30.2903-100 Displej / Display / Display 1
8 30.3509-015 Trubka distan¢ni / Distanzrohr / Distance tube 2
9 30.3514-502 Konzola / Konsole / Console 1
10 30.3709-002 Deska / Platte / Plate 1
11 30.3709-003 Deska vyménna / Austauschplatte / Exchangeable plate 1
12 30.3714-401 Celist pomocna / Hilfsbacke / Auxiliary jaw 1
13 30.3714-402 Vedeni Celisti / Backenfliihrung / Jaw guiding 1
14 30.4009-010 Celist pomocna / Hilfsbacke / Auxiliary jaw 1
15 30.4009-011 Bryle / Spanneisen / Glasses 1
16 30.4303-018 Ty¢€ vodici / Filhrungsstange / Guiding bar 2
17 30.4303-021 Ty¢ odmérfovani / Abmessungsstange / Measuring bar 1
18 30.4803-001 Podstavec / Untergestell / Pedestal 1
19 30.4803-002 Sloup / Saule / Pillar 1
20 30.4803-003 Celist / Backe / Jaw 1
21 30.4803-004 Ty¢ / Stange / Rod 2
22 30.4803-005 LiSta / Leiste / Listel 1
23 30.4803-006 Celist / Backe / Jaw 1
24 30.4803-008 Deska tfeci / Bremsklotz / Frictional plate 3
25 30.4803-009 Kryt svéraku / Deckel / Vice cover 1
26 30.4803-010 Lista Celisti / Backenleiste / Jaw listel 4
27 30.4803-011 LiSta Celisti / Backenleiste / Jaw listel 2
28 30.4803-013 LiSta / Leiste / Listel 1
29 30.4803-014 Rost / Gitter / Hake 1
30 30.4803-015 Skluz / Rutsch / Glide 1
31 30.4807-000 Upinaci valec / Spannzylinder / Clamping cylinder 1
32 30.6007-108 Prodlouzeni / Verlangerung / Extension 1
33 90.001.25.007 Sroub / Schraube / Screw M5x10 DIN 912 8.8 2
34 90.001.25.015 Sroub / Schraube / Screw M6x10 DIN 912 8.8 2
35 90.001.25.033 Sroub / Schraube / Screw M8x25 DIN 912 8.8 4
36 90.001.25.034 Sroub / Schraube / Screw M8x30 DIN 912 8.8 1
37 90.001.25.036 Sroub / Schraube / Screw M8x40 DIN 912 8.8 1
38 90.001.25.046 Sroub / Schraube / Screw M10x20 DIN 912 8.8 2
39 90.001.25.047 Sroub / Schraube / Screw M10x25 DIN 912 8.8 5
40 90.001.25.048 Sroub / Schraube / Screw M10x30 DIN 912 8.8 2
41 90.001.25.049 Sroub / Schraube / Screw M10x35 DIN 912 8.8 3
42 90.001.25.051 Sroub / Schraube / Screw M10x45 DIN 912 8.8 4
43 90.001.25.052 Sroub / Schraube / Screw M10x50 DIN 912 8.8 5
44 90.001.25.054 Sroub / Schraube / Screw M10x60 DIN 912 8.8 5
45 90.001.25.092 Sroub / Schraube / Screw M6x14 DIN 912 8.8 6
46 90.001.25.098 Sroub / Schraube / Screw M16x80 DIN 912 8.8 2
47 90.001.25.105 Sroub / Schraube / Screw M8x18 DIN 912 8.8 3
48 90.001.25.106 Sroub / Schraube / Screw M10x22 DIN 912 8.8 2
49 90.011.27.005 Sroub / Schraube / Screw M6x12 DIN 7991 10.9 63
50 90.300.07.005 :)/iarl]lcovy kolik / Zylinderstift / Cylindrical 6x20 DIN 6325 1
51 90.300.07.009 ;/iilcovy kolik / Zylinderstift / Cylindrical 8x24 DIN 6325 >
52 90.300.07.022 ;)/iilcovy kolik / Zylinderstift / Cylindrical 8x22 DIN 6325 1

BOMAR, spol. s r.o.

TéZebni 1236/1

62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC+FC 105



Version 1.13 / February2008

Bomar
53 95.710.002 Kuli¢kové pouzdro / Kugelbuchse / Ball bush 50x70 4
54 95.800.021 Popsltn.y quuzek / Sicherungsring / @62 DIN 471 1
Retaining ring
Tésnici krouzek / Dichtungsring / Sealing ring
55 96.082.002 Cu 13/17 1
106 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tezebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008 g
Bowmar
BOMAR, spol. s r.o. transverse 610.440 GANC+FC 107
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar
-
N —
i
<
/]
~ (@)
— N
= % ©
— %%
26.2. Upinaci valec / Spannzylinder / Clamping cylinder - 251.102
108 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar

Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.

1 30.1807-104 Pfivod / Zufuhr / Inflow 1

2 30.2007-302 Pist / Kolben / Piston 1

3 30.2007-304 Viko / Deckel / Cover 1

4 30.4807-001 Valec svéraku / Zylinder / Vice cylinder 1

5 30.4807-002 Pistnice / Kolbenstange / Piston rod 1

6 95.801.009 Pojisltn.y quuiek / Sicherungsring / @52 DIN 472 5

Retaining ring

7 96.001.008 O-krouzek / O Ring / O Ring 26x2 1

8 96.001.013 O-krouzek / O Ring / O Ring 45x2 2

9 96.002.014 O-krouzek / O Ring / O Ring 28x3 1

10 96.020.005 Q-krouzek / Q Ring / Q Ring 4326A 39.2x5.33 1

11 96.040.003 Stiraci krouzek / Abstreifring / Scraper cup 40x52x5 1

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

transverse 610.440 GANC+FC 109



Version 1.13 / February2008

26.3. Podavaci svérak / Vorschubschraubstock / Feeding vice

110

BOMAR, spol. s r.o. transverse 610.440 GANC+FC
TéZebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008

Screw

Bowmar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 \S/;éh;/yzké?cshl{]ung / ;/lils]éeli]c;vy element / Zylinderelement / Cylindrical 4
See drawing
Viz. Vykres /
2 Siehe Zeichnung / | Fixaéni valec / Zylinder / Fixative cylinder 1
See drawing
3 30.2011-010 Pfilozka / Lasche / Splice plate 1
4 30.2011-011 Sroubeni / Schraubung / Screwing 1
5 30.2014-011 Drzak hadice / Halter / Hose holder 1
6 30.2014-023 Drzak snimace / Halter / Sensor holder 1
7 30.2911-026 Konzola / Konsole / Console 1
8 30.2911-027 Konzola / Konsole / Console 1
9 30.2911-028 Dr?ék koncového spinacde / Endschalterhalter / Limit 1
switch holder
10 30.3511-013 Stérac / Abstreifer / Scraper 2
11 30.4009-011 Bryle / Spanneisen / Glasses 1
12 30.4803-004 Ty¢ / Stange / Rod 2
13 30.4803-010 LiSta Celisti / Leiste / Jaw listel 4
14 30.4803-011 LiSta Celisti / Leiste / Jaw listel 2
15 30.4807-000 Valec / Zylinder / Cylinder 1
16 30.4811-001 Zakladna / Grundlage / Base 1
17 30.4811-002 Sloup / Saule / Pillar 1
18 30.4811-003 Zakladna / Grundlage / Base 1
19 |30.4811-004 Celist / Backe / Jaw 1
20 30.4811-007 Sloup / Saule / Pillar 1
21 30.4811-010 LiSta / Leiste / Listel 2
22 |30.4811-022 Celist / Backe / Jaw 1
23 30.4811-023 Kryt / Deckel / Cover 1
24 30.4811-024 Kryt / Deckel / Cover 1
25 ]90.001.25.023 Sroub / Schraube / Screw M6x50 DIN 912 2
26 | 90.001.25.031 Sroub / Schraube / Screw M8x16 DIN 912 2
27 90.001.25.034 Sroub / Schraube / Screw M8x30 DIN 912 8
28 90.001.25.036 Sroub / Schraube / Screw M8x40 DIN 912 1
29 90.001.25.049 Sroub / Schraube / Screw M10x35 DIN 912 8
30 |90.001.25.052 Sroub / Schraube / Screw M10x50 DIN 912 2
31 90.001.25.054 Sroub / Schraube / Screw M10x60 DIN 912 8
32 90.001.25.098 Sroub / Schraube / Screw M16x80 DIN 912 2
33 |90.001.25.108 Sroub / Schraube / Screw M5x45 DIN 912 4
34 |90.004.2D.019 Sroub / Schraube / Screw M16x40 DIN 915 1
35 ]90.011.27.005 Sroub / Schraube / Screw M6x12 DIN 7991 30
36 90.100.55.008 Matice / Mutter / Nut M16 DIN 934 1
37 |90.301.02.008 Valcovy kolik / Zylinderstift / M8x20 DIN 7 7
Cylindrical pin
Kuzelovy kolik+zavit /
38 90.302.0Z.001 Kegelbolzen+Gewinde / Taper M6x36 DIN 7978 4
pin+thread
Kuzelovy kolik+zavit /
39 90.302.02.003 Kegelbolzen+Gewinde / Taper M8x36 DIN 7978 4
pin+thread
40 91.270.004 Magneticky sensor / Magnet. Mel3geber / Magnetic 1
sensor SIKO
a1 92 .002.001 Sroub_enl’ pfimé / Gerade Verschraubung / Straight 1
screwing
42 92 .003.001 Sroubeni natageci / Winkelverschraubung / Swivelling 1

BOMAR, spol. s r.o.

transverse 610.440 GANC+FC 111

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar
43 92.003.104 gcl:'?:vtaem nataceci / Winkelverschraubung / Swivelling 1
44 92.006.001 Propojka / Verbindungsstiick / Jumper T 2
45 92.009.001 Prichodka dhlova / Tille / Angle grommet 6
46 92.013.001 Matice / Mutter / Nut 18
47 92.014.001 Tésnici krouzek / Dichtungsring / Sealing ring 18
48 95.710.002 Kuli¢kové pouzdro / Kugelbuchse / Ball bush  50x70 8
49 95.800.021 POJIS.tn.y quuzek / Sicherungsring / @62 DIN 471 1
Retaining ring
50 96.040.004 Stiraci manzeta / Abstreifmanschette / 50x62X5 8
Scraper cup
51 96.082.002 ;Flﬁ;nclil krouzek / Dichtungsring / Sealing 13/17 1
52 99.170.001 Ret&z energii / Energiekette / Hydr. pipes leading 1
112 BOMAR, spol. s r.o. transverse 610.440 GANC+FC

TéZebni 1236/1

62700 Brno

CZECH REPUBLIC




Version 1.13 / February 2008 g
Bowmar
BOMAR, spol. s r.o. transverse 610.440 GANC+FC 113
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar
§\
()] L A\
—
=
©
O ~I
b han
o) <
N
b
M~
™
™
o
26.4. Valec podavace / Vorschubzylinder / Feeder cylinder - 251.075
114 BOMAR, spol. s r.o. transverse 610.440 GANC+FC

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.1807-103 Viko / Deckel / Cover 1
2 30.1807-105 Pist / Kolben / Piston 1
3 30.2007-101 Viko / Deckel / Cover 1
4 30.2007-105 Pistnice / Kolbenstange / Piston rod 1
5 30.3507-101 Valec / Zylinder / Cylinder 1
6 90.001.25.035 Sroub / Schraube / Screw M8x35 DIN 912 8.8 1
7 95.700.005 Pouzdro / Buchse / Bush KU 28x20 1
8 95.800.020 Pojis.tn.y quuiek / Sicherungsring / @60 DIN 471 1
Retaining ring
9 95.801.029 Pojis.tn.y quuiek / Sicherungsring / @55 DIN 472 1
Retaining ring
10 96.001.007 O-krouzek / O Ring / O Ring 25x2 1
11 96.001.013 O-krouzek / O Ring / O Ring 45x2 1
12 96.001.014 O-krouzek / O Ring / O Ring 55x2 1
13 96.002.014 O-krouzek / O Ring / O Ring 28x3 1
14 96.020.005 Q-krouzek / Q Ring / Q Ring 4326A 39.2x5.33 1
15 96.060.003 Krouzek stiraci / Abstreifring / Wiping ring 28x36 1

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

transverse 610.440 GANC+FC 115



Version 1.13 / February2008

Bomar

26.5. Valeckova trat’ / Rollenbahn / Roller conveyor

116 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar

Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.

1 201.4811-600 Vertikalni vale¢ky / Vertikalrollen / Vertical rollers 1

2 30.2911-301 LiSta / Leiste / Listel 2

3 30.4811-102 Valec / Zylinder / Cylinder 7

4 30.4811-103 Ty¢ / Stange / Bar 7

5 30.4811-105 Rost / Gitter / Hake 1

6 30.4811-110 Celo / Stirn / Forehead 1

7 30.4811-308 Rost / Gitter / Hake 1

8 90.001.25.054 Sroub / Schraube / Screw M10x60 DIN 912 4

9 90.002.2D.029 Sroub / Schraube / Screw M6x8 DIN 913 7

10 90.011.27.022 Sroub / Schraube / Screw M5x16 DIN 7991 12

11 90.154.50.011 Podlozka / Scheibe / Washer @20x28x1 DIN 988 14

12 95.001.007 Lozisko / Lager / Bearing 6004 2RS 14

BOMAR, spol. s r.o.
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC+FC

117



Version 1.13 / February2008

Bomar

26.6. Otocna konzola / Gehrungskonsole / Turning console

118 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 \S/:Z.h;/yzké?cshl{]ung / Odmeérovani thlu / Gehrungsmessung / Admeasurement 1
) of angle
See drawing
2 30.0702-004 Drzak paky / Hebelhalter / Lever holder 1
3 30.0702-005 Paka / Hebel / Lever 1
4 30.0702-013 Sroub / Schraube / Screw 1
5 30.0802-002 Lozisko ramene / Sdgerahmenslager / Arm bearing 2
6 30.0802-004 Viko horni / Oberer Deckel / Top cover 1
7 30.0802-005 Matice loziska / Lagermutter / Bearing nut 1
8 30.0802-006 Viko spodni / Unterer Deckel / Bottom cover 1
9 30.0802-009 Paka / Hebel / Lever 1
10 30.0802-010 Cep / Bolzen / Pivot 1
11 30.0802-011 Cep loziska / Bolzen / Bearing pivot 1
12 30.0809-007 Kostka / Wiirfel / Cube 1
13 30.0809-008 Upinka / Spanneisen / Clamp 1
14 | 30.0809-009 Sroub / Schraube / Screw 1
15 30.2902-001 Konzola / Konsole / Console 1
16 30.2902-003 Cep konzoly / Bolzen / Console pivot 1
17 30.2902-010 Segment / Segment / Segment 1
18 30.2902-111 Kryt / Deckel / Cover 1
19 30.2902-112 Drzak / Halter / Holder 2
Viz. Vykres /
20 Siehe Zeichnung / | Snimaé nataceni / Positionsgeber / Turning sensor 1
See drawing
21 31.0206-005 Pruzina / Feder / Spring 2.50x16x90x27 1
22 30.2902-007 Deska déleni / Platte / Dividing plate 1
23 90.001.25.003 Sroub / Schraube / Screw M4x12 DIN 912 8.8 2
24 90.001.25.033 Sroub / Schraube / Screw M8x25 DIN 912 8.8 3
25 |90.001.25.034 Sroub / Schraube / Screw M8x30 DIN 912 8.8 4
26 | 90.001.25.064 Sroub / Schraube / Screw M12x70 DIN 912 8.8 4
27 90.001.25.105 Sroub / Schraube / Screw M8x18 DIN 912 8.8 16
28 90.005.55.017 Sroub / Schraube / Screw M8x30 DIN 933 8.8 2
29 90.005.55.042 Sroub / Schraube / Screw M10x70 DIN 933 8.8 1
30 90.005.55.050 Sroub / Schraube / Screw M20x50 DIN 933 8.8 1
31 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 8.8 1
32 90.100.55.006 Matice / Mutter / Nut M10 DIN 934 8.8 1
33 90.100.55.009 Matice / Mutter / Nut M20 DIN 934 8.8 1
34 90.150.50.005 PodloZka / Scheibe / Washer 8,4 DIN 125 2
35 90.150.50.006 Podlozka / Scheibe / Washer @10,5 DIN 125 1
36 | 90.300.0Z.xxx | Yalcovy kolik /'Zylinderstift / 6x28 DIN 6325 2
Cylindrical pin
37 91.070.010 Vyvodka / Ausfihrung / Bushing M12 1
38 94.002.001 Rukojet kuzelova / Griffschalter / Conical handle M12 1
39 95.001.005 Lozisko / Lager / Bearing 6001 2RS 1
40 95.300.001 Lozisko / Lager / Bearing 30312 AX 2

BOMAR, spol. s r.o.
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC+FC

119



Version 1.13 / February2008

Bomar

26.7. Pilové rameno /| Sagerahmen / Saw arm

120 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Objednaci

Poz. | €islo Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Menge

Pos. | Reference No. | Item Pcs.
1 |201.4805-050 |Prevodovka / Getriebe / Gearbox 1
2 |201.4808-000 |Napinani/ Spannung / Stretching 1
3 |201.4810-000 |Vedeni pasu /Bandfiihrung / Band guiding 1
4 |201.4814-400 |Kartacek / Burste / Brush 1
5 130.0814-014 Kluzak / Prisma / Glider 1
6 [30.0814-113 Plech / Blech / Metal plate 1
7 130.1714-102 Konzola / Konsole / Console 2
8 [30.1714-103 Kostka / Wirfel / Cube 2
9 130.1804-002 Kolo hnaci / Antriebsrad / Driving wheel 1
10 |30.1804-010 Podlozka / Scheibe / Washer 1
11 |30.4014-108 Kryt pasu / Banddeckel / Band cover 1
12 |30.4804-051 Rameno / Arm / Arm 1
13 |30.4804-052 Viko / Deckel / Cover 1
14 130.4814-102 Kryt / Deckel / Cover 1
15 ]30.4814-303 Kryt pasu / Banddeckel / Band cover 1
16 |30.4814-309 Kryt kartacku / Birstenabdeckung / Brush cover 1
17 ]30.8914-211 Kryt / Deckel / Cover 1
18 |81.0804-005 Krouzek / Ring / Ring 2

Sroub se Sestihrannou hlavou / Sechskantschraube /

19 190.005.55.034 Hex head screw M12x40 8
20 [90.011.27.009 | Sroub zapustny/ Countersunk screw / Senkschraube | M12x20 1
21 [90.150.50.007 |Podlozka / Scheibe / Washer d13 DIN 125 8
22 |90.300.0Z.010 |Kolik valcovy / Zylinderstift / Cylindrical pin 8x32 1
23 ]90.301.0Z.006 |Kolik valcovy / Zylinderstift / Cylindrical pin 6x38 2
24 190.302.0Z.003 |Kolik / Bolzen / Pin 8x36 2
25 [91.070.011 Vyvodka / Ausfihrung / Bushing M16x1,5 3
26 [91.070.012 Vyvodka / Ausfihrung / Bushing M20x1,5 1
27 [91.071.004 Vyvodka / Ausfuhrung / Bushing PG29 1
28 [91.071.005 Vyvodka / Ausfuhrung / Bushing PG36 1
29 |91.072.007 Matice / Mutter / Nut PG29 1
30 ]91.072.008 Matice / Mutter / Nut PG36 1
31 ]91.173.007 Spinac¢ koncovy /Endschalter / Limit switch - lock 1
32 ]91.173.012 Spina€ / Schalter / Switch 1
33 192.009.001 Priichodka uhlova / Winkeltille / Angle feed through 24146 2
34 192.013.001 Matice / Mutter / Nut 4
35 192.014.001 Krouzek tésnici / Dichtungsring / Sealing ring 372405P 4
36 |94.204.002 Drzak hadice / Schlauchhalter / Hose holder 1
37 |94.204.005 Drzak hadice / Schlauchhalter / Hose holder LBG 14/14-PP 1

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

transverse 610.440 GANC+FC

121



Version 1.13 / February2008

Bomar
26.8. Prevodovka / Getriebe / Gearbox
122 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
TéZzebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008

Bomar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Iltem Pcs.
1 |30.1804-010 PodloZka / Scheibe / Washer 1
2 |30.2904-002 Pfiruba / Flansche / Flange 1
3 |30.2904-008 Pero / Feder / Feather 1
4 |30.4804-004 Hridel / Welle / Shaft 1
5 |30.4804-005 Trubka distanéni / Distanzrohr / Distance tube 1
6 |30.4804-006 Pero / Feder / Feather 1
Sroub se Sestihrannou hlavou / Sechskantschraube
7 190.005.55.034 / Hex head screw M12x40 8
8 [90.011.27.009 Sroub zapustny/ Countersunk screw / Senkschraube | M12x20 1
9 ]90.150.50.007 Podlozka / Scheibe / Washer d13 DIN 125 8
10 ]95.001.027 Kuli¢kové lozisko / Kugellager / Ball bearing 6309 2RS 2
Pfevodovka Snekové / Schneckengetriebe W110
11 ]99.002.012 / Worm gearbox U P100 814 1

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

transverse 610.440 GANC+FC

123



Version 1.13 / February2008

Bomar
24 4
21
22
|~
2
1
10
]
19
3 23
= =
12 14
e 20
16 %i\ CEW
26.9. Zvedaci valec / Hubzylinder / Lifting cylinder
124 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.0607-001 Valec / Zylinder / Cylinder 1
2 30.0807-003 Pistnice / Kolbenstange / Piston rod 1
3 30.0807-004 Pist / Kolben / Piston 1
4 30.0807-006 Drzak pistnice / Halter Kolbenstange / Piston rod holder 1
5 30.0807-008 Drzak valce / Halter / Cylinder holder 1
6 30.0807-009 Cep / Bolzen / Pivot 1
7 30.1807-001 Viko horni / Deckel / Top cover 1
8 30.1807-004 Viko spodni / Deckel / Bottom cover 1
9 30.1807-005 Sroubeni / Schraubung / Screwing 1
10 30.4807-010 Trubka distancni / Distanzrohr / Distance tube 1
11 90.001.25.031 Sroub / Schraube / Screw M8x16 DIN 912 8.8 2
12 90.100.55.006 Matice / Mutter / Nut M10 DIN 934 8.8 1
13 90.101.55.003 Matice / Mutter / Nut M16 DIN 439 8.8 1
14 92.151.001 Ventil pojistny / Sicherungsventil / Retaining valve 1
15 95.700.003 Pouzdro / Buchse / Bush KU 20x15 1
16 95.801.011 Pojis_tn_y krc_)uiek / Sicherungsring / @63 DIN 472 1
Retaining ring
17 95.801.012 Pojis_tn_y krc_)uiek / Sicherungsring / @65 DIN 472 1
Retaining ring
18 95.801.024 Pojis_tn_y krc_)uiek / Sicherungsring / @68 DIN 472 1
Retaining ring
19 96.001.004 O-krouzek / O Ring / O Ring 10x2 1
20 96.001.015 O-krouzek / O Ring / O Ring 56x3.55 1
21 96.001.016 O-krouzek / O Ring / O Ring 60x2 1
22 96.002.010 O-krouzek / O Ring / O Ring 20x3 1
23 96.002.020 O-krouzek / O Ring / O Ring 56x3.5 1
24 96.060.002 Stiraci krouzek / Abstreifring / Wiping ring 20x28 1
25 96.082.002 Té&snici krouzek / Dichtungsring / Sealing ring Cu  13/17 1

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

transverse 610.440 GANC+FC 125



Version 1.13 / February2008

Bomar

16
13

26.10. Napinani pilového pasu / Sagebandspannung / Saw band stretching

126 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Retaining ring

Bowmar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.0808-001 Kostka napinani / Bandspannungswiirfel / Stretching cube 1
2 30.0808-002 LiSta vodici / Fihrungsleiste / Guiding listel 2
3 30.0808-006 LiSta / Leiste / Listel 2
4 30.0808-007 Sroub / Schraube / Screw 1
5 30.1708-004 Drzak Sroubu / Schraubehalter / Screw holder 1
6 30.1808-001 Kolo napinaci / Umlenkrad / Stretching wheel 1
7 30.1808-003 [C)Ji?/gtnapmanl / Bolzen der Bandspannung / Stretching 1
8 30.1808-004 Krouzek distanc¢ni / Distanzring / Distance ring 1
9 30.3508-002 Drzak pruziny / Federhalter / Spring holder 1
10 30.3508-004 Krouzek méfici / MeBring / Measuring ring 1
11 30.4008-001 gcr(r)gvs napinani / Schraube Bandspannung / Stretching 1
12 90.001.25.053 Sroub / Schraube / Screw M10x55 DIN 912 8.8 6
13 90.001.25.056 Sroub / Schraube / Screw M12x20 DIN 912 8.8 1
14 90.002.2D.014 Sroub / Schraube / Screw M10x16 DIN 913 45H 1
15 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 8.8 1
16 90.151.50.002 Podlozka / Scheibe / Washer @13 DIN 440 1
17 | 90.301.0z.019 | valcovy kolik / Zylinderstift / @16x80 DIN 7 1
Cylindrical pin
18 | 90.350.0z.002 | lalifova pruZina /Tellerfeder / 35.5x18.3x2.0x2.8
Belleville spring
19 95.001.026 Lozisko / Lager / Bearing 6307 2RS
20 | 95.800.014 Pojistny krouZek / Sicherungsring / @35 DIN 471 1
Retaining ring
21 95.801.013 Pojistny krouzek / Sicherungsring / 380 DIN 472 1

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

transverse 610.440 GANC+FC 127



Version 1.13 / February2008

Bomar

26.11. Vedeni pilového pasu / Sagebandfiihrung / Saw band guiding

128 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 251 077 Regulace pntlakg / Schnittdruckregulierung / Cutting 5
pressure regulation
2 30.0810-008 Vedeni / Fihrung / Guide 1
i Levy drzak vodici kostky / Linker Halter des
3 30.1810-001 Fihrungsklotzes / Left holder of guiding cube 1
i Pravy drzak vodici kostky / Rechter Halter des
4 30.1810-002 Fihrungsklotzes / Right holder of guiding cube 1
5 30.1810-004 hlssitea; levého drzaku / Linke Halterleiste / Left holder 1
6 30.1810-005 hlssttea; pravého drzaku / Rechte Halterleiste / Right holder 1
7 30.1814-011 Drzak ventilu / Ventilhalter / Valve holder 2
8 30.1816-210 Drzak trubek / Halter / Tubes holder 1
9 30.2016-006 Deska / Platte / Plate 2
Viz. Vykres / . . . .
10 Siehe Zeichnung / Prgv_a vodici kostka / Rechter Fuhrungsklotz / Right 1
S . guiding cube
ee drawing
Viz. Vykres / . . . . -
11 Siehe Zeichnung / Leva vodici kostka / Linker Fihrungsklotz / Left guiding 1
. cube
See drawing
12 | 90.001.25.009 Sroub / Schraube / Screw M5x16 DIN 912 8.8 2
13 ]90.001.25.031 Sroub / Schraube / Screw M8x16 DIN 912 8.8 1
14 90.001.25.032 Sroub / Schraube / Screw M8x20 DIN 912 8.8 10
15 90.001.25.034 Sroub / Schraube / Screw M8x30 DIN 912 8.8 3
16 | 90.001.25.035 Sroub / Schraube / Screw M8x35 DIN 912 8.8 2
17 ]90.001.25.092 Sroub / Schraube / Screw M6x14 DIN 912 8.8 16
18 90.002.2D.018 Sroub / Schraube / Screw M12x20 DIN 913 45H 1
19 90.013.27.005 Sroub / Schraube / Screw M5x16 1SO 7380 10.9 4
20 94.002.001 Rukojet kuzelova / Griffschalter / Conical handle M12 1
21 94.008.003 Paka montazni / Klemmhebel / Assembly lever M8x40 2

BOMAR, spol. s r.o.

TéZebni 1236/1

62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC+FC

129



Version 1.13 / February2008

Bomar

26.12. Prava vodici kostka / Rechter Fiihrungsklotz / Right guiding cube

130 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.0810-005 Drzak tvrdokovu / HM-Halter / HM holder 2
2 30.0810-007 Trubka loZiska / Lagerrohr / Bearing tube 1
3 30.0810-009 Excentr /| Exzenter / Excenter 1
4 30.0810-010 Excentr /| Exzenter / Excenter 1
5 30.0810-103 Deska vodici / Fihrungsplatte / Guiding plate 1
6 30.0810-104 Sroub / Schraube / Screw 1
7 30.1810-101 Ko_st.ka vodici prava / Rechte Fihrungsplatte / Right 1
guiding cube
8 30.1810-102 Drié.k loziska pravy / Rechter Lagerhalter / Right 1
bearing holder
9 90.001.25.029 Sroub / Schraube / Screw M8x12 DIN 912 8.8 2
10 90.004.2D.002 Sroub / Schraube / Screw M6x12 DIN 915 45H 1
11 90.005.55.017 Sroub / Schraube / Screw M8x30 DIN 933 8.8 1
12 90.011.27.022 Sroub / Schraube / Screw M5x16 DIN 7991 10.9 2
13 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 8.8 1
14 90.100.55.006 Matice / Mutter / Nut M10 DIN 934 8.8 2
15 90.150.50.006 Podlozka / Scheibe / Washer 10,5 DIN 125 3
16 90.301.07.009 E)/i?qlcovy kolik / Zylinderstift / Cylindrical 10x26 DIN 7 1
17 | 90.350.0Z.001 Talifova pruZina / Tellerfeder / 12.5x6.2x0.5 32
Belleville spring
18 95.001.004 Lozisko / Lager / Bearing 6000 2RS 1
19 95.001.014 Lozisko / Lager / Bearing 6200 2RS 2

BOMAR, spol. s r.o.

TéZebni 1236/1

62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC+FC

131



Version 1.13 / February2008

Bomar

26.13. Leva vodici kostka / Linker Fithrungsklotz / Left guiding cube

132 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. Reference No. Item Pcs.
1 30.0810-005 Drzak tvrdokovu / HM-Halter / HM holder 2
2 30.0810-007 Trubka loZiska / Lagerrohr / Bearing tube 1
3 30.0810-009 Excentr / Exzenter /| Excenter 1
4 30.0810-010 Excentr / Exzenter /| Excenter 1
5 30.0810-103 Deska vodici / Fihrungsplatte / Guiding plate 1
6 30.0810-104 Sroub / Schraube / Screw 1
7 30.1810-201 L(L(J)séka vodici leva / Linke Fihrungsplatte / Left guiding 1
8 30.1810-202 Eorlz;ekrlomska levy / Linker Lagerhalter / Left bearing 1
9 90.001.25.029 $roub / Schraube / Screw M8x12 DIN 912 8.8 2
10 90.004.2D.002 §roub / Schraube / Screw M6x12 DIN 915 45H 1
11 90.005.55.017 §roub / Schraube / Screw M8x30 DIN 933 8.8 1
12 90.011.27.022 Sroub / Schraube / Screw M5x16 DIN 7991 10.9 2
13 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 8.8 1
14 90.100.55.006 Matice / Mutter / Nut M10 DIN 934 8.8 2
15 90.150.50.006 Podlozka / Scheibe / Washer 10,5 DIN 125 3
16 90.301.07.009 E)/i?qlcovy kolik / Zylinderstift / Cylindrical 10x26 DIN 7 1
17 | 90.350.0Z.001 Talifova pruZina / Tellerfeder / 12.5x6.2x0.5 32
Belleville spring
18 95.001.004 Lozisko / Lager / Bearing 6000 2RS 1
19 95.001.014 Lozisko / Lager / Bearing 6200 2RS 2

BOMAR, spol. s r.o.

TéZebni 1236/1

62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC+FC 133



Bomar

Version 1.13 / February2008

26.14. Kartacek / Spanebiirste / Brush

134

BOMAR, spol. s r.o. transverse 610.440 GANC+FC
TéZebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Objednaci
Poz. |cislo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. |Item Pcs.
1 130.0814-204 Kole¢ko / Rolle / Wheel 1
2 130.0814-207 Krouzek / Ring / Ring 2
3  130.4814-402 Hridel / Welle / Shaft 1
4 30.9214-301 Drzak / Halter / Holder 1
5 31.0305-211 Pruzina / Feder / Spring 1
6 [31.0814-208 Kartacek / Biirste / Brush 1
7 |31.1506-115 Pruzina / Feder / Spring 2
. M8x50 DIN
8 90.001.25.038 | Sroub / Schraube / Screw 912 8,8 1
} M8x60 912
9 190.001.25.040 | Sroub / Schraube / Screw 8,8 2
10 [90.100.55.005 | Matice / Mutter / Nut M8 DIN 934 1
11 [90.150.50.005 |Podlozka / Scheibe / Washer Znd8g4 1
12 [95.001.005 KuliCkové lozisko / Kugellager / Ball bearing 6001 2RS 2

BOMAR, spol. s r.o.
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC+FC

135



Version 1.13 / February2008

Bomar

27. Umisténi bezpeénostnich znacek / Verteilung der Sicherheitszeichen /
Position of safety symbols

60

14

21

]

[
(5]
o~ N
o~
o
~
OVl o
27.1. Pila/ Bandsdge / Band saw 1
136 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.13 / February 2008

Bomar

—_L
1/
T

| L]

I (o
;7 g - =
. S 1 O
9

Pila / Bandsage / Band saw 2

BOMAR, spol. s r.o. transverse 610.440 GANC+FC 137
Tézebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.13 / February2008

Bomar
M~
—
Pila / Bandsage / Band saw 3
138 BOMAR, spol. s r.o. transverse 610.440 GANC+FC
Tézebni 1236/1

62700 Brno
CZECH REPUBLIC



Version 1.13 / February 2008

Bowmar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. |Item Pcs.
Konzola / Konsole /
1 [201.2902-000 Console 1
Chlazeni / Kiihlung /
2 1201.2906-100 Cooling 1
3 ]201.3507-100 Valec / Zylinder /Cylinder 1
Podstavec / Untergestell
4 201.4801-000 / Pedestal 1
Sveérdk / Schraubstock /
5 1201.4803-000 Vice 1
Rameno / Sagerahmen /
6 |201.4804-050 Saw arm 1
7 1201.4807-100 Vélec / Zylinder /Cylinder 1
Podavac / Vorschub /
8 |201.4811-000 Feeder 1
ValeCkova trat'/
Rollenbahn / Roll
9 1201.4811-300 conveyor 1
10 |30.0599-008 Stitek / Schild / Label 1
11 |31.4099-001 Stitek / Schild / Label 1
Agregat/ Aggregat/
12 192.001.015 Aggregate 1
Samolepka / Aufkleber / | NS-Nebezpedi stlaceni /
13 [99.900.039 self-adhesive label Pressunggefahr / Danger of pressing 1
Samolepka / Aufkleber / | NR-Nebezpedi fiznuti / Schnittgefahr
14 199.900.040 self-adhesive label / Danger of ker 1
Samolepka / Aufkleber /
15 [99.900.041 self-adhesive label 1
Samolepka / Aufkleber / | NZ- Nebezpeci zachyceni / Erfassunggefahr
16 [99.900.043 self-adhesive label / Danger of interception 1
Samolepka / Aufkleber / | HV-Hlavni vypina¢ / Hauptschalter
17 [99.900.046 self-adhesive label / Main switch 1
OBS-Noste ochranné bryle a sluchatka /
Samolepka / Aufkleber / | Tragen Sie eine Schutzbrille und Gehdérschutz
18 [99.900.047 self-adhesive label / Wear protective googles and headphones 1
PO-Noste pevnou pracovni obuv /
Samolepka / Aufkleber / | Tragen Sie Sicherheitsschuhe /
19 [99.900.048 self-adhesive label Wear fixed protective shoes 1
CZ-Ptecist ndvod k pouziti / Bedienungsanleitung
Samolepka / Aufkleber / |lesen/
20 ]99.900.049 self-adhesive label read the operating instructions 1
Samolepka / Aufkleber /
21 |99.900.053 self-adhesive label Smér Sipka/ Richtung / direction 1
Samolepka / Aufkleber /
22 199.900.055 self-adhesive label Zajisténi ramene 1
transverse 610.440 GANC+FC 139

BOMAR, spol. s r.o.
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC




